
NOTE : This Bed is NOT a TOY.                                                                                  

Keep your child / children at bay during the assembly process.                   

The Daybed is HEAVY.                                                                                     

To prevent injury to yourself or damage to the product a minimum of two adults are required whenever moving or 

lifting the product.

BED



Parts List

Label Picture Description QTY

1

2

3

4

5

7

8

9

10

11

12

13

14

15

1

1

1

1

1

2

1

2

6

1

2

4

10

1

Right headboard

Left headboard

Left bed side

Right bed side

Tailstock

Center stay tube

Horizontal slat

Bed end support rod

kerb

Crura medius

Headstock

Connecting iron

Slat

Strip light



Hardware

Label Picture Description QTY

A

B

C

D

E

F

G

25

24

7

3

21

1

1

Bolt(M6 x 20mm)

Washer(M8）

Nut(M6)

Bolt(M4 x 25mm)

Allen Key N6

Bolt(M6 x 40mm)

Wrench



Assembly Preparation
N761P277730

1

x1

2

x1

N761P277729

3

x1

4

x1

5

x1

7

x2

8

x1

9

x2

10

x6

11

x1

12

x2

13

x4

14

x10

15

x1

A

x25

B

x24

C

x7

Hardware

Label Picture Description QTY

D

x3

E

x21

F

x1

G

x1

10

x6

11

x1



N761P277730

1

x1

2

x1

N761P277729

3

x1

4

x1

5

x1

7

x2

8

x1

9

x2

10

x6

11

x1

12

x2

13

x4

14

x6

15

x4

16

x1

A

x1

B

x1

C

x1

D

x1

E

x1

F

x1

G

x1

1

2

4

5

7

7

9

9

10

10

10 10

10

10

11

12
13

14

14

12

13

13

13

1414

141414

14

14

14

15

Overview

Step 1

B
C

F

B M6*40mm x2

C M8 x2
F M6 x1

1

2

Assemble the Right headboard(1)to the Right headboard(2).



N761P277730

1

x1

2

x1

N761P277729

3

x1

4

x1

5

x1

7

x2

8

x1

9

x2

10

x6

11

x1

12

x2

13

x4

14

x6

15

x4

16

x1

A

x1

B

x1

C

x1

D

x1

E

x1

F

x1

G

x1

1

2

4

5

7

7

9

9

10

10

10 10

10

10

11

12
13

14

15

12

13

13

13

1414

141414

15

15

15

16

Step 3

Step 2

2 1

B
C

F

12 12

2 1

B
C

F

12 12

A M6*20mmx12

F M6 x1

A
F

A
F 3

4

5

13

13

13

13

13

B M6*40mm x4

C M8 x4
F M6 x1

Assemble the headstock( 12 )to the headboard(1 and 2).

Assemble the bed side( 3 and 4 )to the tailstock(5).



N761P277730

1

x1

2

x1

N761P277729

3

x1

4

x1

5

x1

7

x2

8

x1

9

x2

10

x6

11

x1

12

x2

13

x4

14

x6

15

x4

16

x1

A

x1

B

x1

C

x1

D

x1

E

x1

F

x1

G

x1

1

2

4

5

7

7

9

9

10

10

10 10

10

10

11

12
13

14

15

12

13

13

13

1414

141414

15

15

15

16

Step 5

Step 4

2 1

B
C

F

12 12

B
F

A
F

9

9

9

B M6*40mm x4

F M6 x1

A M6*20mm x4

B

F
8

B M6*40mm x4

F M6 x1

Assemble the Horizontal slat( 8 )to the bed side( 3 and 4 ).

Assemble the Bed end support rod( 9 )to the bed side( 3 and 4 )

and the tailstock(5).



N761P277730

1

x1

2

x1

N761P277729

3

x1

4

x1

5

x1

7

x2

8

x1

9

x2

10

x6

11

x1

12

x2

13

x4

14

x6

15

x4

16

x1

A

x1

B

x1

C

x1

D

x1

E

x1

F

x1

G

x1

1

2

4

5

7

7

9

9

10

10

10 10

10

10

11

12
13

14

15

12

13

13

13

1414

141414

15

15

15

16

Step 7

Step 6

2 1

B
C

F

12 12

B
F

A
F

9

9

9

B M6*40mm x2

F M6 x1

A M6*20mm x2

B

F

D A

F

B M6*40mm x2

F M6 x1

A M6*20mm x2

D M6 x2

B

F

B

F

10

11

10

10

10

10

10 10

11

B M6*40mm x7

F M6 x1

Assemble the kerb(10) and the Crura medius(11).

Assemble the Center stay tube.



N761P277730

1

x1

2

x1

N761P277729

3

x1

4

x1

5

x1

7

x2

8

x1

9

x2

10

x6

11

x1

12

x2

13

x4

14

x6

15

x4

16

x1

A

x1

B

x1

C

x1

D

x1

E

x1

F

x1

G

x1

1

2

4

5

7

7

9

9

10

10

10 10

10

10

11

12
13

14

15

12

13

13

13

1414

141414

15

15

15

16

Step 9

Step 8

2 1

B
C

F

12 12

B
F

A
F

9

9

9

B M6*40mm x2

F M6 x1

A M6*20mm x2

B

F

D A

F

B M6*40mm x2

F M6 x1

A M6*20mm x2

D M6 x2

A
F

A

F

A M6*20mm x6

F M6 x1

15

Assemble the bed side( 3 and 4 )to the the headboard(1 and 2)

Assemble the Strip light(15).

.

Battery not included 
Battery specification required:CR2025 3V



N761P277730

1

x1

2

x1

N761P277729

3

x1

4

x1

5

x1

7

x2

8

x1

9

x2

10

x6

11

x1

12

x2

13

x4

14

x6

15

x4

16

x1

A

x1

B

x1

C

x1

D

x1

E

x1

F

x1

G

x1

1

2

4

5

7

7

9

9

10

10

10 10

10

10

11

12
13

14

15

12

13

13

13

1414

141414

15

15

15

16

Step 11

Step 10

2 1

B
C

F

12 12

B
F

A
F

9

9

9

B M6*40mm x2

F M6 x1

A M6*20mm x2

B

F

D A

F

B M6*40mm x2

F M6 x1

A M6*20mm x2

D M6 x2

E M4*25mm x20

F M6 x1

E

F

14

14

1414

141414

14

14

14

Assemble the Slat(14 ).


	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10

